YKPAUHA é O A O AJIHEBCKWUW METAJIITYPIMYECKUIA KOMBUHAT"

UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
94202 r.Anuesck, yn. lLimugra, 4 984202, Ukraine , Alchevsk , Schmidt str. 4,
Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14 9300
dakc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47
3ABOACKOW CEPTUOUKAT KAYUECTBA Ne 71800 Hara 01.06.04 et u3 nucros
MILL'S QUALITY CERTIFICATE Ne Darte Sheet 1 of 1 sheets
CBMAeTEDbCTBO'O ApUEMONHbLIX UCNbITaHUAX
Inspection certificate EN 10204/3.1.B
KonTtpakT Ne 2000-20//1ncT- 3asoackoit 3akas Ne 417
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne e
3akasuuk: Kopnopauus '‘UHaycTpuansHbih Cotos [lonbacca ' (MC/)
Aans coupmsb! "[dycdepko CA"
Customer: Corporation " Industrial Union of Donbass “ for firm" DUFERCO SA "
Baron Ne. LOT 3
RW-car Ne 65238719
HaumeHoBaHue ToBapa: ropsiyekaTaHblif CTanbHON NUCT C Cranpapr:
06pe3aHbIMU KPOMKaMU Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
. edges ASTM A6/A6M
apka cranu
Gra%e o ctoel ASTM A36 . MNOCKOCTHOCTb 1/2 ASTM A6/A6M

PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.0030%

CocrosHue nocTasku: ropsiyekaraHblid
Delivery condition: hot-rolled
Ne Homepa Homepa Pa3smepbt, MM KonuuecTtso TeopeTudeckui
no3uy. | nnasok napTuit Dimensions, mm ToBapa, BEC,TH
TonwuHa LWupuna OnuHa wr/mecr Theoretical
Item Cast Ne Test Ne Thickness | ~ Width Length Quantity/pcs weight tn
16 5447 2536 12.7 2438 6096 7 10.374
15 5447 2543 9.53 2438 6096 15 16.680
17 01895 2154 15.88 2438 6096 1 1.853
*
Total quantity (pcs): 23 Total theoretical weigh_t]tn): 28.907
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Buinnasxa : mMapTeHoBCKUA cnocol npoussoacTsa. 3asoackoi ceprTudukar kavecrsa Ne 71800

Steelmaking process : open hearth furnaces. Mill's quality certificate Ne
Homep Xumudeckun cocras, % Chemical composition, %
nnaeki C [ Mn | Si] ST PJCr] NJCu] ALTNJT V [Mo[ Ti [As|No| B
Cast Ne X 100 X 1000 X 100 X 1000
01895 15 80 22 33 13 4 3 4 5 8 <8 <20 5 6 | <8 2.1
5447 19 107 31 24 12 7 3 5 12 8 <8 <20 5 7 <8 24
PE3YNLTATHl  UCMbITAHUA TEST RESULTS
McnbiTaHue Ha PacTAKEHNE 1 YABPHLIA Warnb Tensile and impact test
Paamepbt 1=(j) OHeprun ypapa KU
obpa3ua O16op obpasuya Tem- | Mpe- | Mpe- | OtHoc. | Cyxe- Impact energy
nepa- | nen | pen wue [2=(/sm? YAapHaa easkocTe KCU Warub
Ne D.m. of Specimen Typa yanw- Impact strength
napTum specimen texy- | npou- | Henue 3=(%) Bonoknucras cocTasnaiowan
N weno- | weern | Hoen Fibrous appearance
Tonwm- | wwpw- [ Mecro,] Han- | Nono- | Tanui 4= L:?gﬁ:::"
Ha - Ha paene | xeHue Yield | Ten- | Elon- Re-
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth of
mm ture Reh Rm, |Lo=200| areaZ
@ c Mpa | Mpa % % 3HaYeHuA Values
1 2 3 n
2536 12.7 40 T +20 | 344 | 495 | 22.0
12.7 40 T +20 | 347 | 492 | 27.0
2543 9.53 40 T +20 | 362 | 518 | 24.0
9.53 | 40 T +20 | 353 | 497 | 220
2154 15.88| 40 T +20 | 294 | 435 | 27.0
15.88| 40 T +20 | 300 | 446 | 28.0

Mapkupoeka:

Marking: i s cast Ne. test Ne. ME:
Knedmoexa: Ne nnasxw, Mapka cTanw, Tos, anax xomGunara, 0731 K kneamo
Hard stamp: cast Ne, grade of steel, mark of the works, 0731 K stamp
UiseTHan mapkuposka:  0AH3 3enenan oNoca N TORUY INCTa,
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